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Package leaflet: Information for the user 

 

Ferretab comp., prolonged-release hard capsules 

Ferrous (II) fumarate, folic acid 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
- Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has 

told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 
1. What Ferretab comp. is and what it is used for 

2. What you need to know before you take Ferretab comp. 

3. How to take Ferretab comp. 

4. Possible side effects 

5. How to store Ferretab comp. 

6. Contents of the pack and other information 

 

 

1.  What Ferretab Ccomp. is and what it is used for 

 

This medicine contains two active substances: ferrous fumarate and folic acid. 

Ferrous fumarate is a chemical form of iron and folic acid belongs to the B group of vitamins. The 

body needs both iron and folic acid for erythropoiesis. If there is not sufficient amount of these 

substances in the body, anaemia (low number of red blood cells) may develop. Iron deficiency 

anaemia can also develop during pregnancy, when the body’s iron and folic acid requirements have 

increased. 

Ferretab comp. helps to replenish the body’s iron and folic acid reserves when the body doesn’t get 

them sufficiently. 

Ferretab comp. is used for iron and folic acid deficiency, including for iron deficiency anaemia during 

pregnancy. 

 

 

2.  What you need to know before you take Ferretab comp. 

 

Do not use Ferretab comp.: 

- If you are allergic to ferrous fumarate and folic acid or any of other ingredients of this medicine 

(listed in Section 6). Allergic reaction may manifest as rash, itching, breathing difficulty or 

oedema of face, lips, larynx or tongue. 

- If you have anaemia not caused by iron or folic acid deficit. 

- If there is high iron content in your body or you have a condition that completely prevents iron 

absorption. 

- If you have metabolism disorders of blood pigment (haemoglobinopathy). 

- If you have haemolytic anaemia, i.e. reduction of the number of red blood cells because of their 

breakdown. 

- If you have aplastic anaemia, i.e. a condition when bone marrow does not produce sufficient 

amount of new blood cells. 

- If you have pernicious anaemia, i.e. anaemia caused by the deficit of vitamin B12. 

- If you have narrowing of oesophagus. 
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Warnings and precautions 

Talk to your doctor or pharmacist before taking Ferretab comp. 

- Before starting treatment with this medicine a blood test should be done to find out the cause of 

iron deficiency. 

- During the use of Ferretab comp. stools may sometimes colour black, but this is not 

pathological. 

- You should take the capsules for several weeks (at least 8-12 weeks) before the number of red 

blood cells recovers or iron deficiency is completely disappeared. Laboratory tests, including 

blood tests, may be done to you to verify recovery or to exclude side effects. You must visit 

your doctor. 

 

Other medicines and Ferretab comp. 
Tell your pharmacist if you are taking, have recently taken or might take any other medicines. 

 

During simultaneous use with Ferretab comp. interactions may occur with the following medicines: 

 

Interaction  Possible effect  

Chloramphenicol Reduction of chloramphenicol levels, reduction 

of iron effect 

Antacids, cholestyramine,   

cholestipol, calcium bromide lactobionate, 

caffeine (coffee and tea), milk products, 

sodium bicarbonate, iron binding agents 

e.g. phosphates, phytates or oxalates 

 

Reduction of iron levels 

Penicillamine  Reduction of levels in blood 

Tetracycline  Reduction of tetracycline levels 

Tocopherol Reduction of tocopherol effect 

Zinc  Reduction of zinc levels 

Ascorbic acid Increase of iron absorption 

Food supplements   Reduction of iron absorption (the capsules should 

be taken on empty stomach)  

Epilepsy medications (e.g. phenytoin, 

phenobarbital, primidone) 

 

Reduction of the levels of anticonvuslive agents 

in serum 

Quinolones (e.g. ciprofloxacin. levofloxacin, 

norfloxacin, ofloxacin) 

Iron salts influence the absorption of quinolones  

Fluorouracil and oral fluoropyrimidines (e.g. 

capecitabine) for cancer treatment 

During simultaneous administration the high 

level of folic acid boosts the effect, including the 

tissue damage caused by fluorouracil and oral 

fluoropyrimidines, which may lead to severe 

diarrhoea. 

Folic acid antagonists (e.g. trimethoprim, 

proguanil, pyrimethamine and cutostatics, e.g. 

methotrexate) 

During simultaneous administration the high 

level of folic acid inhibits the effect of both 

medicines 

Levodopa, methyldopa (Parkinson’s disease 

medicines)  

Iron salts reduce the absorption of levodopa and 

methyldopa 

Thyroxine (thyroid hormones are used for the 

treatment of decreased thyroid function)  

Iron salts reduce the absorption of thyroxine. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

Ferretab comp. may be used during pregnancy and breast-feeding. 
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Driving and using machines 

Ferretab comp. has no effect on the ability to drive and use machines. 

 

Ferretab comp. contains lactose monohydrate (milk sugar). If you have been told by your doctor 

that you have intolerance to some sugars, contact your doctor before taking this medicine. 

 

Ferretab comp. contains azo colouring agent azorubine (E122), which may cause allergic 

reactions. 

 

 

3.  How to take Ferretab comp. 

 

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure. 

 

The recommended dose is one capsule a day. 

In serious cases the daily dose may be increased to 1 capsule 2-3 times a day. 

In some patients the iron requirement may increase during pregnancy. 

 

Method of administration 

The capsule should be swallowed whole with a glass of water. 

Take the capsules on empty stomach if possible. 

Do not chew or suck the capsule as this may increase the side effects. 

Alternatively the capsule may be opened and capsule content mixed with soft, cool food, but it should 

not be chewed or sucked. 

 

Treatment duration 

Your doctor or pharmacist will tell you how long you have to take the capsules. 

Treatment should be continued for at least 4 weeks after the iron and haemoglobin levels have 

normalised. 

 

If you take more Ferretab comp. than you should 

Contact the nearest hospital or doctor immediately. Milk and raw eggs should be drunk to slow iron 

absorption. 

Take the remaining capsules and the package leaflet with you so that the healthcare specialist will 

know what medicine this is. 

 

This medicine is very hazardous to children and it should be kept out of the sight and reach of 

children. 

 

The symptoms of overdose can be: 

1-6 hours after administration: abdominal pain, vomiting, usually dark stools, coma, gastrointestinal 

haemorrhaging, collapse due to circulation disorder (shock). 

6-24 hours after administration: fever, increase of the number of white blood cells (leukocytosis), 

increase of blood acidity (metabolic acidosis), coagulation disorders, liver and kidney damage. 

 

If you forget to take Ferretab comp. 

Take the dose as soon as you remember. Take the next dose at the usual time. 

Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking Ferretab comp. 

Talk to your doctor or pharmacist before stopping the treatment. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 
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4.  Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Ferretab comp. may cause allergic reactions, serious reactions occur very rarely. 

Inform your doctor immediately if you experience any of the following symptoms: 

Breathing difficulties 

Skin rash 

Loss of consciousness. 

 

Other side effects: 

Very rare (may affect less than 1 people in 10,000 treated patients) 

Treatment with iron preparations may cause blood pigment metabolism disorders (paroxysmal 

nocturnal haemoglobinuria, erythropoietic porphyria or porphyria with skin signs and liver function 

impairment) 

 

Unknown (frequency cannot be estimated from the available data): 

Feeling of fullness 

Feeling of discomfort in stomach 

Nausea 

Vomiting 

Diarrhoea 

Dark-coloured stools 

 

Additional side effects in children 

Unknown (frequency cannot be estimated from the available data): 

Haemorrhagic diarrhoea may occur in children taking very high doses of iron preparations 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist.This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting side 

effects, you can help provide more information on the safety of this medicine. 

 

 

5.  How to store Ferretab comp. 

 

Keep this medicine out of the sight and reach of children. 

Store below 25°C. 

 

Store the blisters in original package, in order to protect from light. 

 

Do not use this medicine after the expiry date which is stated on the blister and carton. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6.  Contents of the pack and other information 

 

What Ferretab comp. contains 

- The active substances are ferrous (II) fumarate and folic acid. One capsule contains 152.10 mg of 

ferrous (II) fumarate (corresponds to 50 mg of bivalent iron) and 0.50 mg of folic acid. 

- The other ingredients are lactose monohydrate, polyacrylate dispersion 30% (contains nonoxynol 

100), silica colloidal anhydrous, magnesium stearate, microcrystalline cellulose, azorubine 

(E 122), quinoline yellow (E 104), titanium dioxide (E 171), gelatin. 

 

http://www.ravimiamet.ee/
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What Ferretab comp. looks like and contents of the pack 

The capsules are red-coloured. One hard capsule contains three reddish-brown ferrous fumarate 

minitablets and one yellow folic acid minitablet. 

30 or 100 capsules in PVC/aluminium blister. 

 

Marketing Authorisation Holder and Manufacturer 
G.L. Pharma GmbH., Schlossplatz 1, A-8502 Lannach, Austria. 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

Covalent OÜ 

Pärnu mnt 102c, Tallinn 11312, Estonia 
Tel.: +3726600945, fax: +3726600946 

 

This leaflet was last revised in July 2015. 

 


